

Drugs audit form

Please complete this form and add it to your **Appraisal and Revalidation portfolio**.

Drugs available	In the practice	In your consulting room	In your bag
Allergic Reactions/Anaphylaxis			
Epinephrine (adrenaline) 1mg/ml ampoules (1:1,000)	X		X
Intravenous hydrocortisone (100mg powder plus water for injection)	X		X
Oxygen and airways	X		
Chlorpheniramine (10 mg/ml injection)	X		X
Other drugs used by the practice:			
Asthma			
Salbutamol (1mg/ml solution) or terbutaline (2.5mg/ml solution) via nebuliser, or multiple actuations of metered dose inhaler into spacer device	X		CAR
Ipratropium 250 micrograms/ml nebuliser solution	X		CAR
Hydrocortisone (100mg powder as sodium succinate plus water for injection) or prednisolone (5 mg and 20 mg tablets)	X		CAR
Other drugs used by the practice:	X	Inhaler	CAR
Bleeding			
Saline (0.9 percent solution, physiological)	X		CAR
Syntometrine (ergometrine maleate 500 micrograms plus oxytocin 5 units/ml injection)			
Other drugs used by the practice:	X		
Convulsions			
Diazepam (5mg/ml, 2ml ampoule for injection as diazemuls or 2–4 mg solution for rectal administration)	X X		X
Other drugs used by the practice:			
Dehydration			
Compound sodium chloride and glucose powder (such as Dioralyte or Rehydrat)	X		
Other drugs used by the practice:			

Drugs available	In the practice	In your consulting room	In your bag
Hypoglycaemia			
Glucose (oral gel Hypostop, 50 percent solution plus large syringe for injection) or glucagon 1mg/ml Injection	X		X
Other drugs used by the practice:			
Infection			
Benzylpenicillin (600mg vials)	X	X	X
Amoxycillin (250mg/vial, 250mg capsules or 125mg/1.25 ml paediatric suspension)			
Trimethoprin (200mg tablets)			
Flucloxacillin (250mg capsules)			
Erythromycin succinate (250mg tablets or 125mg.ml mixture)	X		X
Cephalexin or co-amoxiclav			X
Other drugs used by the practice:			
Left heart failure			
Frusemide (10mg/ml injection)	X		X
Diamorphine (5mg powder in vials plus water for injection)			X
Other drugs used by the practice:		Morphine	X
Myocardial infarction			
Aspirin (300mg soluble tablets)	X		X
Fibrinolytic drugs, such as streptokinase, anistreplase, alteplase			
Atropine (600 micrograms/ml injection)	X		X
Glyceryl trinitrate (aerosol 400 micrograms metered dose)			X
Diamorphine (see pain)			X
Other drugs used by the practice:			
Pain			
Diamorphine (5mg or 10mg powder in vials plus water for injection)			X
Diclofenac (75mg/3 ml injection)	X		X
Dihydrocodeine (30mg tablets)			X
Paracetamol (500mg tablets or 120 mg/5 ml paediatric oral solution or suspension)			X
Ibuprofen (100/5ml paediatric suspension)			
Naloxone (400mg/ml injection) for opioid overdose			X
Other drugs used by the practice:			

Drugs available	In the practice	In your consulting room	In your bag
Psychiatric emergencies			
Chlorpromazine (25mg/ml injection, 25 mg tablets)			X
Haloperidol (5 mg/ml injection, 1.5 mg tablets or 1mg/ml liquid)			X
Diazepam (5mg/ml injection e.g. Diazemuls, 5mg tablets)	X		X
Other drugs used by the practice:			
Vomiting			
Cyclizine (50mg/ml injection)			
Prochlorperazine (12.5mg/ml injection, 5 mg tablets)	X		X
Metoclopramide (5mg/ml injection, 10 mg tablets)	X		X
Haloperidol (5 mg/ml injection)			X
Other drugs used by the practice:			

What system does the practice use to ensure that these drugs have not expired?

Intermittent checks of Health Care Agency check list.

How are these drugs stored, including controlled drugs and vaccines?

In box in fridge/specific cupboard.

Based on the recommendations published in the Drug and Therapeutics Bulletin September 2000 vol. 38 no. 9.

Name:

Signed:

Date: